E] Electrolux

ELECTROLUX HOME PRODUCTS PTY LTD

ABN 51 004 762 341

Technical Publication N° CE761.docx IDsztue?: 9}14
AEG
BUILT-IN COOKERS
/MODEL: A
BE7900061M

\_

PNC 94403166373

/

© Copyright 2014 ELECTROLUX HOME PRODUCTS PTY LTD Technical Services



MAINTENANCE LEVEL CHANGE SUMMARY

73 Outer oven door and oven door top cap.

Page 2 CE761.docx

First Built Dates:

BE7900061M 10-14




CONTENTS PAGE N°
FIRST BUILT DATES 2
CONTENTS 3
FRONT FRAME ASSEMBLY 4
PANEL DECK ASSEMBLY 5
OVEN ASSEMBLY 6-7
CHASSIS ASSEMBLY 8
OVEN DOOR ASSEMBLY 9
CONTROL PANEL ASSEMBLY 10
INTERNAL PACK 11
INSTALLATION PARTS 12
CIRCUIT DIAGRAM 13

NOTE: In Parts Listings NLI. = Not Illustrated
N.P.A. = No Part Available
N.P.N. = Not Used on this Model

Page 3 CE761.docx




0081 010 069
MODEL: BE7900061M EX. VIEW DRAWING 7959

FRONT FRAME ASSEMBLY

ITEM | PART N° DESCRIPTION Ex 7959 QTY
1 0208 003 461 | SEAL OVEN VULCAN NON PYRO 1
2 0589 001 032 | BUMPER STOP BLACK OC98 2
3 0081 010 065 | FRAME FRONT PAINT VULCAN BUILT 1
4 0701 009 051 | SCREW #8 X 1/2 MUSH #2PH AB BK X

N.l. | 0712 015 030 | BUSH MOUNTING FRAME NGD
N.l. | 0150 005 271 | SCREW M4X5 HEX1/4' PH2 BLK ZP

BN

Page 4 CE761.docx



0038 003 353
MODEL:

BE7900061M

EX. VIEW DRAWING 7960
PANEL DECK ASSEMBLY

ITEM

PART N°

DESCRIPTION Ex 7960

QTY

'_\

0038 003 352

PANEL DECK GLUED ASSY VULCAN

N

0701 009 033

SCREW #8 X 8MM HEX/MULTI

0214 002 133

MOTOR FAN COOLING VULCAN

X |-

Page 5 CE761.docx



0395 002 315
MODEL: BE7900061M EX. VIEW DRAWING 7954
OVEN ASSEMBLY

Page 6 CE761.docx



ITEM | PART N° DESCRIPTION Ex 7954 QTY
1 0038 016 915 | PNL FAN COVER VULCAN CATALYTIC 1
2 0065 009 270 | NUT M6 R/H FAN MOTOR 1
3 0028 025 459 | COVER CLEAN HEAT VULCAN 1
4 0122 004 585 | ELEMENT FAN RING 1200W VULCAN 2
5 0026 001 048 | FAN IMPELLER OVEN VULCAN 1
6 0122 004 581 | ELEMENT 2500W VULCAN 1
7 0065 009 265 | NUT M6 L/H FAN MOTOR 1
8 0374 005 257 | INSULATION OVEN WRAP VULCAN 1
9 0026 001 042 | FAN IMPELLER OVEN BIOS 1
10 | 0122004 582 | ELEMENT G/BOOST 3500W VULCAN 1
11 | 0012018 729 | SUPPORT ELEMENT GRILL VULCAN 3
12 | 0374 005 256 | INSULATION OVEN BACK VULCAN 1
13 387911301 | LAMP OVEN HALOGEN 25W VULCAN 2

N.l. | ES6023 LAMP G9 240V 25W (PART OF ITEM 13) 2
14 | 0489 001 176 | BRACE OVEN REAR VULCAN 1
15 | 0214 002 134 | MOTOR FAN OVEN VULCAN 1
16 | 0214 002 118 | MOTOR FAN OVEN - BIOS 1
17 | 0349001 376 | SHIELD WIRING TERMINAL BIOS 1
18 | 0003 012 590 | BAR CONNECTOR W/EARTH BIOS 1
19 | 387840102 | POWERBOARD OVC3000 1
N.l. | 0541 001 258 | THERMAL CUTOUT 190 DEG N.C. 1
N.l. | 389081501 | SENSOR 0VC2000 P/B 550MM 1
N.I. | 0030 024 212 | BRACKET KRONOS PROBE MOUNT BIO 1
N.l. | 0125 008 345 | CLIP ELEMENT MOUNT OC98/UC20 4
N.I. | 0125008 371 | CLIP THERMOSTAT BIOS 1
N.l. | 0125 008 386 | RETAINER PYRO CATALYSER 1
N.l. | 0627 001 002 | CLIP POWERBOARD STANDOFF 4
N.l. | 0701 009 033 | SCREW #8 X 8MM HEX/MULTI X
N.l. | 0701 009 051 | SCREW #8 X 1/2 MUSH #2PH AB BK X

Page 7 CE761.docx



0402 001 140

MODEL: BE7900061M

EX. VIEW DRAWING 7955
CHASSIS ASSEMBLY

ITEM

PART N°

DESCRIPTION Ex 7955

QTY

0038 006 928

PANEL BOTTOM BUILTIN VULCAN

0133 002 230

COUNTER SUPP LH VULCAN BUILTIN

0038 006 922

PANEL LH SIDE BUILTIN VULCAN

561 1671 20

HOUSING CENTRERING HELP

0038 006 927

PANELTOP BUILTIN VULCAN

0038 006 929

PANEL BACK BUILTIN VULCAN

0022 041 136

PLATE CVR TERM ELEC BIOS

0038 006 923

PANEL RH SIDE BUILTIN VULCAN

OO NO|OAW|IN (P

0133 002 231

COUNTER SUPP RH VULCAN BUILTIN

RRRPRPRRPR|IMNRIR(P

0701 009 033

SCREW #8 X 8MM HEX/MULTI

N.I.

0547 001 127

GROMMET BUILTIN VULCAN

X

Page 8 CE761.docx




0009 001 801 ML73.docx

MODEL.:

BE7900061M

EX. VIEW DRAWING 7950
OVEN DOOR ASSEMBLY

ITEM | PART N° DESCRIPTION  Ex 7950 QTY
1 | 0050 010 799 | HANDLE DOOR VULCAN WEST ANOD 1
2 | 0160 003 634 | ENDCAP HANDLE VULCAN WEST 2
3 | A02400102 | PAN OV DR OUT ASS VULCAN AEG 1
4 | 0702 004 020 | SCREW 3/16X28 PAN PH TRILOB BK 2
5 | 0255 003 964 | GLASS OV DR MID 1 VULCAN 1
6 | A01267302 | VENT LH ENDCAP VULCAN (PART OF ITEM 7) 1

VENT DOOR TOP CAP ASSY VULCAN
7 |A023910L | |\ 1TEM 6, 8, 9, 10, 11 & 12) 1
SCREW #8 X 16MM CSK #2PH BT BK
8 | 0701003082 | AR 4
9 |NPA. VENT BOT EXTRUSION VULCAN (PART OF ITEM 7) 1
10 | 0702 004 020 | SCREW 3/16X28 PAN PH TRILOB BK (PART OF ITEM 7) | 2
11 | 0047 003 111 | VENT SPACER VULCAN (PART OF ITEM 7) 2
12 | A01267301 | VENT RH ENDCAP VULCAN (PART OF ITEM 7) 1
13| 0255 003 965 | GLASS OV DR INNER VULCAN 1
14 | 0045 001 114 | HINGE OV DOOR 3-L VULCAN 2

Page 9 CE761.docx




0038 012 625
MODEL: BE7900061M EX. VIEW DRAWING 7956
CONTROL PANEL ASSEMBLY

ITEM | PART N° DESCRIPTION Ex 7956 QTY
1 0038 012 847 | PNL CNT & CLIPS VUL BE7900061M 1
2 0173 100 274 | WIRE HARNESS TOUCH CTRL KRONOS 2
3 561 6263 11 | CONTROLLER KRONOS2 UPDATE PROG 1
N.l. | 0137 002 039 | INSULATOR SPILL KRONOS VULCAN 1
N.l. | 0173 100 447 | HARNESS K2 INTERFACE VULCAN 1
N.l. | 0208 003 463 | SEAL CONTROL PANEL VULCAN 1

Page 10 CE761.docx



0263 010 617.docx

MODEL:

BE7900061M EX. VIEW DRAWING 8106
INTERNAL PACK

ITEM

PART N° DESCRIPTION Ex 8106

QTY

0028 025 469 | COVER GR DISH SPLIT ENAM VULC

0036 001 122 | DISH GRILL ENAMELLED VULCAN

0327 001 342 | RACK GRILL DISH SUPPORT VULCAN

0327 001 346 | RACK SHELF OVEN VULCAN

0625 001 294 | LINER OVEN PAIR NO LIGHT

0327 001 294 | RACK SIDE OVEN SLIDE ELUX RHS

0024 010 116 | SLIDE OVEN HETTICH RHS

0327 001 293 | RACK SIDE OVEN SLIDE ELUX LHS

OO |INOO|OT|AR[W|IN|F

0024 010 115 | SLIDE OVEN HETTICH LHS

NIFRPINRFPIRFRPINEFEININ

NOTE: 0327 001 351 RK PK 350 + SLIDES ELUX VULCAN
(INCITEMS 3, 4, 6, 7,9 & 0327 001 350)

NOTE: 0327 001 350 RK PK 293/294/346/342 ELUXVUL
(INC ITEMS 3, 4, 6 & 8)

Page 11 CE761.docx



Vulcan

MODEL.: BE7900061M INSTALLATION PARTS

PART N° DESCRIPTION QTY

0022 041 224 | PLATE ANTI-TILT RH ASS VULCAN
0022 041 225 | PLATE ANTI-TILT LH ASS VULCAN
0180 003 066 | HOOK ANTI-TILT VULCAN

0251 001 092 | STOP ANTI -TILT SLOTIN VULCAN
0300 001 002 | CHAIN ANTI -TILT VULCAN

0701 003 080 | SCREW #8-10X35 PAN PH2 P/B BK
0701 009 051 | SCREW #8 X 1/2 MUSH #2PH AB BK

WIN R[NP R|P

Page 12 CE761.docx



CIRCUIT DIAGRAM

BE7900061M

MODEL.:

0165-003-234

VBLLY L NJJ
1el-e00-59910

LINMBNIDIAEES
340439 HIMOd LIINNODSIT

A07¢ d4DNV{

198 ISNGTD STINY ONIEIM DO0E SZN/SY TW L0T0 LY 5574l "03IN00dd NI3F STH JONTH
3HL 43L4¥ SINIWITI IHL A9 03FHOSTY ONITE FHIHASOWLY IHL WOHA JUNLSION A9 03SNYI ATEYE0HA S| L1 NOILY TIRLSNI
1% MO SIBNIOYIE JINYLSISTH FHL 41 IANLIFANNT W 33149 1531 IINTLSISTH NOLLYINSNE IHL 03559 d S¥H LIN00dd SHL

‘310N ISV 40LI3dSNI NOILY 7T LSNI

1 ]

__ JIHM) 1 |
P ot | | | w2 B Il
7d: 140 1K i e H . = = = =
HIANHN NIAO N3O N4 Nvd N4 T T4 |_|C I_HC I_HO_
dINyng 01 i L MO | ) Man onrtonl| ) T notih
/ / wow | /0 um| /S / @ILE Y| O )
I = .f_ __\Zf_ _\._ ' m . 15008 mggsz 1Hoi 1431
) | AN ) \ ) o " MI0ZL MO0ZL
N/ Ny / NG U N 13vam :ﬁﬂw ITETEYE 13T
R — - Sk NeANZAD | NYH N3N0
565444 ¥ N3N ERES
(0311 FHFHM] L ¢ 4
X0d
NGILINDI -
. I O
JINOY1D3TS j
HOSN3S I P
I oy e
Layx LUK =
HOSKS KDL 100t —
604% [pn ol
5B i
00 0 O.M_C C_mo_ o] o = Lo
e AU L0dx
v (J4v0d 4IM0d 000EIAD Y —
q ayvog A¥Y1dsia s
N Y
VAL 06
NOI LINDI _,.,w._
H J3IHLH7T 39 LSNW JONTH SIHL ONINEY M
(VO'SLIMMO'E =DONILVd M~ TV 101 WAKINIY ONILYY 2,51 40 379¥7
H_ _/_ ./l HLIM O3LIINNDD 38 15NK FONYYH SIHL

WARNING
IT IS ILLEGAL FOR PERSONS OTHER THAN LICENSED ELECTRICAL MECHANICS OR PERSONS

AUTHORISED BY LEGISLATION TO WORK ON THE FIXED WIRING OF ANY ELECTRICAL

INSTALLATION. PENALTIES FOR CONVICTION ARE SEVERE.

IMPORTANT SAFETY NOTICE

This diagram has been prepared for use by electrically qualified service technicians. Electrolux

cannot be held responsible for the interpretation of its service publications nor for any injury or

damage that may occur in connection with their use.

Page 13 CE761.docx



